This .pdf document is bookmarked

Operating Instructions and Parts Manual
16-speed Woodworking Drill Press

Model JDP-17

For serial no. 15110001 and higher

JET
427 New Sanford Road Part No. M-716300
LaVergne, Tennessee 37086 Revision C 10/2015

Ph.: 800-274-6848 ECR 151014133950
www.jettools.com Copyright © 2015 JET


Tom Gauger
This .pdf document is bookmarked


14.1.1 JDP-17 Drill Press — Exploded View

21



14.1.2 JDP-17 Drill Press — Parts List

Index No Part No Description Size Qty
T, JDP17-001R.............. Y ol oo g o = PRSP 1
2 e, JDP17-002R.............. PIALE. ... et bee et e e e e e e e e e eneea s 1
3, JDP17-102................ [ o Tor=1 (o] g e | o | S PRRR 1
R JDP17-004R.............. [ 0] 01 0 (0T U £ o S PEPR 1
5 JDP17-108................ PLALE. . e e e e e e e e e e ene 1
T JDP17-006R.............. (070 g1 170][1=T o 2T ) U PURSOPPPRST 1
T, JDP17-007R.............. CoNtroller BOX COVEL ......cuuiiiiiiee ettt etieeeees cesitiaee e e e s s snraaeeeeeeeennenees 1
8 e JDP17-031................ (7] (o J TN =T (o 1 NSRRI 1
9 JDP17-101 ................ LED CIrCUIL BOAIT .......eeiieiiiiii ettt e e tteeesaibe e e e eiaeeeeeneeeeeaneeaeans 1
10, JDP17-107 ....ceevnunee. MCU CirCuit BOAI ........ccoiiiiiiiiiiie e et e e e e e eeeee e 1
11 JDP17-104................ Control SWItCh BOArd ..........ccvvviiiiiee e cries ceee e s siiiee e e e e e sraeee e e e e 1
12 e JDP17-012R.............. LED Lamp ASSEMDBIY .....cooiiiiiiiiiiiiieeeeiiee e, DC 12V, 1W x 3............ 1
13 e, JDP17-096................ [ TS AN ST=T o 1] o S ERR 2
14 .. JDP17-100................ SWILCH ASSEMDIY ..o e 1
.................. JDP17-100-1............. Switch Body (NOt SNOWN) .....cccoviiiiiiiiiec e cvveeee e eesiiiee e e essineneeee L
.................. JDP17-100-2............. Switch Paddle (Not SHOWN) .........cccvviiiiiiiiieees e esiiieeeee L
.................. JDP17-100-3............. Safety Key (N0t SHOWN).......cccooiiiiiiiiiie et civeeee e e e sviiee e e e e e ssiinneeeeees L
15. s TS-1550041 .............. Flat Washer ... MB . 4
16 . TS-1550031 .............. Flat Washer ... M5 e 2
17 s TS-1523011 .............. SOCKEt SEt SCrEW ....cooiiiiiiiiiee e MB X6 oo, 2
18 . TS-1503061 .............. Socket HD Cap SCreW.......ccveeeeiiieeeiiiee e MB X 25 ..., 4
19 .. FOO00065........ccccceenneee Truss Head Machine Screw..........ccccceevvviviineeneeennnn M5 X8 ..o 2
20 .., TS-1533042 .............. Pan Head Machine SCrew ...........ccccccvvevveeeeiicivnnnnn, M5 X12. .o, 1
21 . FO11317 .ccovivvveeeinens Pan Head Tapping SCreW........cccoccvvvvveeeeeescivineneenn. M5 X16...cccovireeeeeennne, 1
22 i, PM1500-039.............. Pan Head Tapping SCreW.........ccooecvvveeeeeeeesiivnneeenn. M4 X8...ooooiiieeeeeee 2
23 . 131803108................ Pan Head Tapping SCreW......ccccccoeecvvvveeeieeesisnvveeenns M3 X8..ooiiiiiieeeeeeie 4
24 ... 131803108................ Pan Head Tapping SCreW......ccccccovecvvvveeeeeeesiinvvneenns M3 X8 4
25 ., JDP20-111................ Pan Head Machine SCrew ...........cocccvvvveeeeeeiiinvnnennn. M5 X6 ..ccoiiiiiieeeeeeee 2
26 ... JDP17-208................ Handle Assembly (#153 and #154) .......ccevieeiiiiiiiies cevriiiieiee e ssiie e e e e e 3
28 ., TS-1533042 .............. Pan Head Machine SCrew...........cccccvvveveeeeiicivvnnnnnn. M5 X212 .., 2
27 o, TS-1533032............... Pan Head Machine SCrew...........cccccvvveeeeeeiicivvnnnnnn. M5 X210 ...cccciiieeeeeeine 1
29 ., JDP17-058................ Rubber Washer..........cccooviiiiii e, Dia. 10mm...........cc........ 1
10 I JDP17-032................ (070] (o [ CTU =T (o [ RRRR Dia. 20mm............c........ 1
31, JDP17-032................ (670] o [ CTU =T (o [ PSRRRN Dia. 20mm............c........ 1
32 i JDP17-131................ 101 o] [ @1 F-T o] o J SRR 1
33 e, JDP17-033R.............. Closed End CONNECTOT.........ccoocuviieieeeeeesiiiiiieee e 16~14AWG UL CE2...... 2
34, JDP17-034R.............. Terminal........oooiii e 12~10AWG UL CES5......2
35, JDP17-115................ Extension Cord for LED Light .........cccccveiiiiiiiiiiees e 1
36 ... JDP17-036R.............. Extension Cord for Motor with Transformer............. cooccvviveeeiiiiciieee e, 1
37 . JDP17-037R.............. Extension Cord for Laser GUIAE ...........cceeeiiiiiiiiiiees coviiiiiecee e sesiieee e e e e 1
38 e, JDP17-116................ Power Cable .......cueeiiiiiie e 16AWG X 3C.....oeeenee. 1
39 JDP17-057 ....cccvuveeee. Cord Clamp......ooeiiiee e RM404, #6 .......cceveeeee 1
40 ... JDP17-057 ....cccvuveeee. Cord Clamp......ooeiiiee e RM404, #6 .......cceveeeee 1
41 .............. JDP17-041R.............. Heat Shrinking SIEEVE .........uiiiiiiiiiiiic et e 1
42 JDP17-042R.............. Motor Assembly (includes #43) ........ccocceevieeininnen. 3/4HP, 115V, 1Ph......... 1
.................. JDP17-033MF........... Motor Fan (NOt SNOWN)........ccioiiiiiiiiiiie i ecciiiiee e civiee e e e esiriee e e e e sssinneneeeees L
.................. JDP17-033SC............ Starting Capacitor (not shown) .............cccccevcveeeenn. 150pF, 125V ...l 1
.................. JDP17-033RC........... Running Capacitor (not shown) ............cccccceeveeeeen. 40puF, 250V ..l 1
.................. JDP17-033JB............ Junction BOX (NOt SNOWN) .......cccuiiiiiiiieeiiciiiiiiie e eees tvviveeeeessireeeeeeesssnnnneeenees L
.................. JDP17-033JBC.......... Junction Box Cover (N0t SNOWN)........ccciiiiiiiiiiieeeiies civeeveeeesssiiineeeeessssnnneeeeees L
43 . JDP17-043R.............. Parallel Key.......oceiiiiiiiieeee e BX6X30 . 1
A7 e JDP17-036................. POl V-Belt.....ocoieiieiiii e APJ690......cciieeeieeee 1
48 ... JDP17-036................. POl V-Belt.....ocoieiieiiii e APJ690......cciieeeieeee 1
49 ... JDP17-212................ Table Wrench Assembly (#50 thru #52) ........cccccciiet e 1
50 i, JDP17-126................ LT (=1 1ol o I RSP 1
51 e, JDP17-062................ 1 F= o T ST RTUOUURUPPRI 1
52 i, TS-2171012 .............. Pan HD Slotted SCrew.........coeviieieriiieieeiiiee e MA X6 oo 1
53 i TS-152704 .......cee... HEXWIENCh ... 1C] 1 01 1 1 1
54 .. TS-152705 ....cvvvveeeeee HEXWIENCh ... V2K 0] o R 1
55 . TS-152706 ......cceeeueee. HEXWIENCh ... oY1 011 ¢ [ 1



Index No

Part No

TS-152707
JDP17-042
JDP17-037
JDP17-041
JDP17-205
JDP17-040
JDP17-039
BB-620277
JDP17-034

TS-1550061 ..............
TS-1550031 ..............
JDP17-067R..............
TS-1533042 ..............

JDP17-073R..............
JDP17-074R..............
JDP17-075R..............

BB-620577
JDP17-076
JDP17-109

JDP17-081R..............
JDP17-082R..............

BB-620377
BB-620577

JDP17-088R..............
TS-1524011 ..............

JDP17-206
JDP17-047
JDP17-048
BB-620277

JDP17-067R..............

JDP17-008

JDP17-203R..............

JDP17-018
JDP17-014
JDP17-024

JDP17-016
JDP17-021
JDP17-020
TS-155010

TS-0071031 ..............

JDP17-025
JDP17-025

Description Size Qty
HEXWIENCh ... BMM . 1
TeNSION ROIEI BASE ......uvvviiiiiiiiiiiiiiee ettt tteee e e e e s s e e e e e e s snaaaeeeeas 1
[ = 1 | SRR 1
SIBBVE ...ttt ey —eae e e e e ———————aaaaaaan 1
Tension Roller Assembly (#61 thru #63 and #67) . .....ccceeevvicviieeeee e, 1
ST e e e 1
LY =T ] To = USRI 1
Ball BEAING ......vvvvvieeeeeeeiiiiiiiee e 6202ZZ.......cccccvviieaaaan, 2
(070] 001 o] (1SS (o] g JRS] o] 1o [F PR UPRSRI 1
Flat Washer .........vveeiiiiiiiec e MB ..o 5
Flat Washer ..........ooeveeiiiiiiiie e M5 i 2
C-RING. e A-15 e 1
Pan Head Machine SCrew...........cccccvvveeeeeeiiciviennnnn. M5 X212 .., 2
Square Head BOlt ........ccoooviiiiiiiiiieeecciieeee e MB X 75 ..., 1
PIASLIC SIBEVE ....evviiee ettt e e 1
Retaining RiNG .....vvvvviiiiiiiiiieeee e R52 oot 2
PUIEY SEENUL....eeiiieeiiciiiie e e e e e e e e e e e e s sanraeeeeas 1
Drive Sleeve Assembly (#74 thru #76) .......cccocviiiies coviiiiiieie e 1
] 0= T = 1
DIVE SIEEVE ... .t s oo e e e e e e s a e e e e e aaaaaes 1
Ball BEAING ......vvvvveeeeeeeiiiiiieee e 6205ZZ.......cccccvviiiaaaann 2
SPINAIE PUIEY ... es e e e e e e e e st e e e e e e snannes 1
[ )1 00 1=V USRI 3
RUDDEI WASKET .....eeeiiiii s e v e e e e e 1
QUuIll Assembly (H#8L thru #87) ....evvee e ceiie e e e 1
SPINAIE ... e e e ——————————— 3
QUIIL ettt et e te Seteeaeeeeaeeeaae e e et e e eneeeaeean 1
WASKET ..o e e e e e 1
[T ¢ o T N | P URP 1
SPINAIE NUL .. es —earrr e e e e e s rrrereeeeeesnnnnns 1
Ball BEAING ...ccvvvvvveeeeeeiiiiiiiiee e 6203ZZ......ccccvvieaaaann 1
Ball BEAING ......vvvvvieeeeeeiiiiiiiee e 6205ZZ.......cccccvviiaaaaann 1
MOLOE PUIIBY ... .ttt es ceesr e e e e e e s eeeeeeesnnnnns 1
SOCKEt SEE SCIEW ...vvvvevieeeiiiiiiieee e MBX8....ooovvreieeeeeee 1
Center Pulley Assembly (#91 thru #94) ......coeeiiiiiiir e 1
Center PUlley Shaft..........cooiciiiiiii s cee e e e e 1
(OF=T o1=] gl = U111 YR R 1
Ball BEAING .....cvvvvvieeeeeeiiiiiiiee et 6202ZZ.......cccccvvieeaaaan, 1
C-RING. et A-15 e 1
3= Lo P URR PP 1
LI o] (ST o Yo To I 1 Y= o A RUR 1
ChUCK KEY HOIAET .....cci ettt es ce v e e e e e e e e e e ennees 1
BASE. ..t ee —etteeaaaaaaaaaaaaaaaaaaaaaaaaaaaaaans 1
= (o [ O] - USRI 1
Column Assembly (#101 thru #103) .......uvviiiee s ceeeeeirre e 1
(0] 10 ] o 1 SRS 1
(070110100 0 IRST U] o] oo o SO 1
SOCKEt SEE SCIEW ...vvvvvvieeeiiiiiieee e M10 X16..cccvvvveeeeeee 1
Table Assembly (FL05 thru #117)....ceeeei it e 1
[ =] [T =T 1 PSR 1
LTS = T 1o ORI 1
WOIM SNAML.....eeeiiee e e e e e e e e eea s 1
LI 10 (ST 1 ] o o1 5 A SRR 1
LI Lo P RUR R 1
LI 01 G = TP RUR 1
o= 1SN [ o o Lo ] SO SO 1
T SCAIE .. e ——————— 1
Flat Washer ..........oovieiiiiiiieee e MLB..oooieiiiiiieee e 1
HEX Cap SCrEW....uuviiieeeiiiiiiieeeee e e ciieeee e e 5/8-11 X2.ccoiiiiiiiaaaaans 1
Pan Head RIVEL........c..ccoovcviiiiii e, Dia.2.3 X3.5..cccceinnnn 2
Pan Head RIVEL........c..cco o, Dia.2.3 X3.5..cccceinnnn 2

23



Index No Part No

117 ... TS-1540061
118 ............ JDP17-011..
119............ JDP17-118..
120............ JDP17-202 ..
121............ JDP17-012..
122 ............ JDP17-013..
123 ............ TS-1523031
124 ............ TS-1524011
125.......... TS-1504101
126............ TS-1534042
127 ............ JDP17-090..
128 ............ JDP17-117 ..
129........... JDP17-129R
130............ F002097 ......
131............ 5712561 ......
132............ JDP17-132R
133............ JDP17-128..
134.......... JDP17-125..
135........... JDP17-119..
136............ JDP17-124 ..
137 .. JDP17-123..
138 ............ JDP17-120..
139............ JDP17-121..
140............ JET-92.........
141 ... JDP17-141R
142 ........... JDP17-142R
143 ............ JDP17-143R
144 ... JDP17-144R
145............ JDP17-145R
146 ........... JDP17-146R
147 ... JDP17-147R
148 ........... JDP17-148R
149........... JDP17-149R
150............ JDP17-150R
151 ........... JDP17-151R
152 ............ JDP17-065 ..
153........... JDP17-070..
154 ............ JDP17-069..
155............ JDP17-155R
156 ............ JDP17-045..
157 ... JDP17-157R
158 ............ JDP17-158R
159............ JDP17-072..
160............ JDP17-062 ..
161 ............ JDP17-161R
162 ............ JDP17-094 ..
163........... JDP17-163R
164 ............ F010431......
165.......... 6286927 ......
166............ TS-1533042
167 ............ TS-1533032
168............ JDP17-168R
169............ JDP17-169R
170............ JDP17-170R
171............ JDP17-051..
172 ............ JDP17-055..
173 ... JDP17-056..
174 ............ TS-1550021
175 ... TS-1501061
176 ........... JDP17-176R
177 ... TS-1533032
178 ........... JDP20-111..

Description Size Qty
HEX NUL ...t eeeeees M8 .. 1
[Tt =T Vo 1 U PRRR 1
SPECIAI BOIL.....eeeeiiee e e ———— 4
Crank Arm Handle Assembly (#121 and #122) ....... cccccoevcvveeeeeeeiiiiiiieeeee e 1
Crank Arm Shaft........oooiiii s e 1
Crank Arm Handle GriP ...c..uvviiiieee e ceiiiies ceeeiive e e errree e e e e e 1
SOCKEt SEE SCIEW ....vvviiiieeiiiiiiiiee e MB X210 ...cccovvieeeeeeene, 1
SOCKEt SEE SCIEW ...vvvveiieeeiiiiiieeee e MBX8....oocvreeeeeeee 1
Socket HD Cap SCreW.......ccvvvveeeeeeeiiiiiiieee e M8 X50....ccccvvveeeeeiinnn, 4
Pan Head Machine SCrew ...........cccccvvveveeeeiicivvnnnnnn. MB X12...cccciiieeeeeeine, 1
Pan HD Tapping SCreW ........cveeeviiviiieeeeeeeiiiieeeenn M4 X20.....ccoiieeeeainnn, 2
WiING NUL ... Y S 4
CabIE TIE oo A-120S....oiiiieee, 1
External Tooth Lock Washer ...........cccccceeeeeviinnnenn. M5 . 2
Pan Head Machine SCrew ...........ccccvvvveeeeeeeciivienennn. M5 X8 ..o 2
Grounding Label .........cooiiiiii s e 1
ADOT . MT2/IT3..eeieeeeee 1
Warning Label...........ouvieieee e e 1
SPEEA LADEL....c. e e 1
YT} 7o ) = 1= PSR 1
Laser Caution Label..........c..ueeviiiiiii s e 1
SEAIPIALE ..ooeeei e e e e e 1
CoNtrol LADEL ... eeeee e 1
JET LOQO cooiiiieeeeeeeeeeee et 92x38mm................... 1
Coil Spring Assembly (#142 thru #144) .......coeeeiiiiir et 1
(70} 1 IRST o] 15T [P PSRRR 1
SPING HOUSING ...ttt e s eiee ceaeesasttreeeeesesssnasaeeeaeeennns 1
SPING REIAINET ... .ttt ree —eeeesiirere e e e e s srareeeaaeeeans 1
[ (T2 10 1] (o od S PERRR 1
PlAte COVET .. ... e e —eare e e e e e e e e 1
SPINAIE SCAIE ... e —ee e 1
Pinion Shaft Assembly (#149 thru #152) .......cccccceves vovviiiieeee e 1
Pinion SNaft ... ..o 1
[ o PSSR 1
LI 01T AN L PRSP 1
PN 6-45...eiiie e 1
o SOOI 3
[ F= 1 0 1SR PEPR 3
SPriNG HOUSING Cap...cciieeiiiiiiiiiiiie ettt e e e s seiiies teeeesassrreeeeesesssnnseeeeseeannns 1
Depth Stop INAICALON ... s cee e e e 1
L (0] 01 B O0 1= PP 1
1o SRR PRPRIN 1
LOCK HANIE.......eiiiiiee et e s ceerie e e e e e e e e e e e e e nnnenees 1
=T |1 PPN 1
o U PRPRIN 3
] (0] 0TS Y03 = 1
O-RING e 60 x 1.5 NBR................. 1
SOCKEt SEL SCIEW ...vvvveeiieeiiiiiiieee e MLIO X8 ..o 2
CR RE Count HD SCreW.........ccccoiveeeiiiieeeeiieee e M4 X 10 .o, 1
Pan Head Machine SCrew...........cccccvvveveeeeiiiivinnnnnn. M5 X212 .. iieeeeeene, 1
Pan Head Machine SCrew ...........cccccvvveeeeeeiiiivinnnnnn. M5 X210 ...cccciiiereeeeine, 8
HEX NUL. .. 1/2-20 X T10.....oeeeenee. 1
HEX NUL ... 1/2-20 X T6.5....oeeeenee. 1
PUIEY COVET ...ttt e e s carttree e e e e s s b e e e e e e e e ennsnnees 1
PIALE. ...ttt e s —ea e e e e e a i —————aaaaaaaan—a 1
[ 110 = SRR PRPRN 2
Pressing Plate..........coii ittt e e e e 2
Flat Washer ... M4 i 1
Socket HD Cap SCreW.......ccvvvveeeeeeeiiiiiieee e M4 X20.....ccoiieeeeeinnee, 1
FOIOWET PIALE ......vveeeie et ee cvrrtree e e e e e e e e e e e nnenees 1
Pan Head Machine SCrew ...........cccccvvveeeeeeiiiivinnnnnn. M5 X210 ...cccciiiereeeeine, 4
Pan Head Machine SCrew ...........cocccvvvveeieeeeiiivvnennn. M5 X6 ..ccoiiriiieeeeeeene 4

24



Index No Part No Description Size Qty

179............ JDP17-211................ Chuck Assembly (#180 and #18L)......ccccuuviiieeeiiiiiiis ceeeeeiriiiieer e srrreeee e e e 1
180............ JDP17-091................ ChUCK KEY ..ot Th.ooooieee, 1
181............ JDP17-092................ CRUCK et RJ-16L .....covvveeeeeeee 1
182............ TS-1533032 .............. Pan Head Maching SCrew ..........ccooovvveeeeeieieeivvinnnnn. M5 X10 ... 2
183............ JDP17-090................ Pan HD Tapping SCreW ........ccveeeviiivvieeeeeeeeciiieeeenn MAX16.....coeeeeeee. 1
184............ JDP20-111................ Pan Head Maching SCrew ............ocevvveeeieeieiivvinnnnnnn. M5 X6 .o 2
185............ TS-1533032 .............. Pan Head Machine SCrew ..........ccooevvvvveeeeieieeiivinnnnn. M5 X10 .., 1
.................. JDP17-HP2............... Hardware Package (see sect. 6.2 for included items) .........ccccccceeeeevvicinnnenn. 1

Some parts are shown for reference only, and may not be available individually.
Non-proprietary parts, such as fasteners, can usually be found at local hardware stores, or may be ordered
from JET.

25



JET

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.jettools.com



	JDP-17 16-speed Woodworking Drill Press
	1.0 Warranty and Service
	2.0 Table of contents
	3.0 Safety warnings
	4.0 About this manual
	5.0 Specifications
	5.1 Base mounting holes for JDP-17

	6.0 Setup and assembly
	6.1 Unpacking
	6.2 Shipping contents
	6.3 Additional tools required for assembly
	6.4 Location
	6.5 Assembly
	6.6 Chuck key and wrench storage

	7.0 Electrical connections
	7.1 Grounding instructions
	7.2 Extension cords

	8.0 Adjustments
	8.1 Tools needed for adjustments
	8.2 Table movement
	8.2.1 Table raising and lowering
	8.2.2 Table repositioning
	8.2.3 Table tilting

	8.3 Table insert leveling
	8.4 Table slots
	8.5 Chuck and arbor removal
	8.6 Installing bits
	8.7 Changing spindle speeds
	8.8 Depth stop
	8.9 Quill retraction lock
	8.10 Laser adjustment
	8.11 LED work light

	9.0 Operating controls
	9.1 Control panel
	9.2 Safety key

	10.0 Operation
	10.1 Work piece positioning
	10.2 General Inspection
	10.3 Speed settings

	11.0 User-maintenance
	11.1 Belt replacement
	11.2 Return spring

	12.0 Speed chart
	13.0 Troubleshooting the JDP-17
	14.0 Replacement Parts
	14.1.1 JDP-17 Drill Press – Exploded View
	14.1.2 JDP-17 Drill Press – Parts List

	15.0 Electrical Connections – JDP-17 Drill Press



